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| Vendor: /

Agent:

Fabric Supplier/Mill: /

FactoryiManufacturer:
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Style No.:

LDPE POLYBAG

Styls Description:

/
{
/
!
Color: { Country of Origin: f B
Clalmed Fabric Weight: | / Claimed Fabric Count: Ji
“Yarn Size: / Submitted Size: /
| Size Range: / FPU No.: / ]
GPU No.: ! End Use: ]
"Age Group: / Finishing: f
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BHT

BUREAU VERITAS HONG KONG LTD.

V)

YVONNE LUK

DIVISION MANAGER - SOFTLINES
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TEST RESULTS

T ST PROPERTY REQUIREMENTS

BHT (ASTM D4275)
TRANSLUCENT PLASTIC ” /

W/BLACK PRINTING (BODY
<10 MG/KG

5 INDICATES DOES NOT MEET THE REQUIREMENT

C/N UAL



